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Date

Job No
Booking No
Booking Date

Customer RefNo
Customer RefDt.
ULR NO.

:20-03-2020
: 2003-l-Mlll'-1205
: RG1920/l/15487
:09-03-2020

Mffi2.., !. )E{4r,,t,i\,i- "rc-gql-

sample Detail :

ONE SAMPLE DESCRIBED A5 25 MM DIA, BRAND- PREMIER, SOURCE- JAIPUR, IDENTIFICATION MARK AS

DEFENDOQT-500D, RECTEVED AT SrrE ON 29/02/2020, WAS RECETVED.

Job No : 2003-1-MET-1205

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.

The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESUTTS

(tu Per lS: 1785-2008 ,RA 2018 with Amendment No. 4)

S.No. TestParameter Observation Requirement Conformity ProtocolAdopted
Grade FE-500D

A. Chemical Test % by mass

Carbon

Sulphur

Phosphorous

Sulphur+Phosphorous

05-03-2020
TC544420000004099F

Yes

Yes

Yes

Yes

lS:228 (Pt-1)1987,RA-2018

lS:228 (Pt-g)1989,RA-2014

lS:228 (Pt-3)1987,RA-2018

lS:1786-2008,RA 2018

lt

t

sRl.c1(ReY 03)

0.21

0.028

0.039

0.067

0.25 Max.

0.040 Max.

0.040Max.

0.075 Max.
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TS/YS ratiol) r.2l
Tensile Strength, 7o7

N/mm2

Yield Stress, N/mm2 585.9

Elongation (%) (Gauge 17.6

Length 5.65 Sq Root

Area)

Bend Test Satisfactory

Rebend Test Satisfactory

Mass per metre run (Kg) 3.838

Deformation & Surface

Characteristics

Mean ribs area in 8.82

mm2/mm length

Mean projected area of 8.82

transverse ribs in

mm2/mm length

B,

1

2

3

> 1.10 but TS

not less than

565

500.0 Min.

16.0 Min.

To satisfy the test

To satisfy the test

Not less than

3.696

4.25 Min

lS: 1786-2008,RA 2018

lS: 1608 (Pt-1)-2018

lS: 1608 (Pt-1)-2018

lS: 1608 (Pt-1)-2018

lS:1599-2019

lS: 1786-2008,RA 2018

15: 1786-2008,RA 2018

lS: 1786-2008,RA 2018

Yes

Yes

Yes

Yes

Yes

Yes

Yes

Yes

4

5

6

7

a

b 1.42 Min. Yes lS: L786-2008,RA 2018

Remarks:- The sample conforms to lS: 1786-2008 , RA 2018 with amendment No. 4 for Grade FE 500D

w.r.t. above test Parameters.

Note: 1l 
TS/YS ratio refers to ratio of tensile strenglh to the yield stress of the test piece.

'l+,1.*,*,t,tt

DoR: o910il202o
DOC:20103/2020
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